

Report Date: 3/9/2022 6:42 AM
 Test: 3 Point Bend - ROLAGS
 Batch: Windshield Repair Test

Specimen details

Specimen ID	Date	Time	Type	Width
Ultra Bond_200 crack resin 2_02172022_132033	2/17/2022	1:20 PM	3 pt. Bend	6.0in
Ultra Bond_200 crack resin 3_02172022_132712	2/17/2022	1:27 PM	3 pt. Bend	6.0in
Ultra Bond_200 crack resin_02172022_131132	2/17/2022	1:11 PM	3 pt. Bend	6.0in

Specimen ID	Depth	Span Length
Ultra Bond_200 crack resin 2_02172022_132033	0.250in	9.842in
Ultra Bond_200 crack resin 3_02172022_132712	0.250in	9.842in
Ultra Bond_200 crack resin_02172022_131132	0.250in	9.842in

Test Results

	MaxLoad	MaxStress
Unit	N	MPa
Lower limit	0.000	0.000
Upper limit	0.000	0.000
Ultra Bond_200 crack resin 2_02172022_132033	608.013	37.101
Ultra Bond_200 crack resin 3_02172022_132712	577.772	35.256
Ultra Bond_200 crack resin_02172022_131132	648.945	39.599

Test Report of Ultra Bond 200 Crack Resin. New Laminated Glass Strength was 423 Newtons. 200 Resin Score is 611 Newtons = 144% of New Glass Laminated Strength



